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Casten Testing Centre Limited
Summary of Test Results
Reference no. : BC-SUMMARY-2022-039
Customer : Gate Way Valve & Fitting Ltd.
Address : Flat A1, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K.
Sample description : 316 Stainless Steel Body Ball Float Valve
Nominal pressure (PN) : 16
Manufacturer : GENWEC WASHROOM S. L.
Brand name : Valvulas CT
Body marking : CT AISI 316L
Model no. : 200B-RPH
Origin : Spain _
Sample submitted by : Gate Way Valve & Fitting Ltd.
Test standard : BS 1212 : Part 1 : 1990/ BS EN 10088-1 : 2014
Test period : 23 to 31 March 2022

A) Sample List

DN (mm) Specimen no.
80 220315-2211-001
100 220315-2211-002
B) Test Item
1) Dimensions Check (BS 1212 : Part 1 : 1990 Section 3)
DN (mm) Test results Castco LRN
80 L 220315-2211
100 Passed

2) Hydraulic Pressure and Shut-off Pressure Test (BS 1212 : Part 1 : 1990 Clause 24)

DN (mm) Test results Castco LRN

80 Passed
100 Passed

220315-2211

3) Chemical Composition (Body) (BS EN 10088-1 : 2014 Table 2 Grade 1.4401 (316))

DN (mm) Test results Castco LRN
80 Passed 220321-2020
100 Passed 220321-2024

Remark(s) :
1. This page no. 1A of this summary supersedes page no. 1 of the previous summary of Reference no. : BC-SUMMARY-2022-039

issued on 07 April 2022.

Page 1A of 2
EBRBBREEHIIEEFHN T U6 . 6/F 'Igechno Centre, 33, On Kui Street, Fanling, Hong Kong.
R B R0 £ 2148 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
% B B # % A& #F 29A 3 - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2587 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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a0 Testing Centre Limited

Reference no. : BC-SUMMARY-2022-039

Summary of Test Results

B) Test Item (con't)
4) Chemical Composition (Piston) (BS EN 10088-1 : 2014 Table 2 Grade 1.4401 (316))

DN (mm) Test results Castco LRN
80 Passed 220321-2021
100 Passed 220321-2025

5) Chemical Composition (Lever) (BS EN 10088-1 : 2014 Table 2 Grade 1.4401 (316))

DN (mm) Test results Castco LRN
80 Passed 2203212022
100 Passed 2203212026

Remark(s) :
1. This page no. 2A of this summary supersedes page no. 2 of the previous summary of Reference no. : BC-SUMMARY-2022-039

issued on 07 April 2022,

FU HO MAN OL WONG KAM
Prepare by : istant Techaical Manager Review by : \\ \J Y Maﬁgeé N
Date : 21 October 2022 Date : 21 October 2022
Page 2A of 2

&b R EH 3354 4 5 64E . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
ﬁ,:’ét%ﬁ%’é -}ec}é,’-{éjw’;}%% ¥ .5 14 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
& & & & 4 & # 29A 3 - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E- mail: info@castco.com.hk Websne www.castco:com.hk
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Test Report
Float Operated Valves - Dimensions Check Cariro Kesting Centre Limited
(BS 1212 : Part 1 : 1990 Section 3)

Date of issue : 21 October 2022

Page 1A of 3 page(s) Castco LRN : 220315-2211
Details as supplied by customer

Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -

Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : WSD GA application of "Valvulas CT" 316 Stainless Steel Body Ball Float Valve

Sample description : 316 Stainless Steel Body Ball Float Valve

Nominal pressure (PN) : 16

Manufacturer : GENWEC WASHROOM S. L.

Brand name : Valvulas CT

Body marking : CT AISI 3161

Model no. : 200B-RPH

Origin : Spain

Sample submitted by : Gate Way Valve & Fitting Ltd.

Laboratory test results

Date of sample received : 15 March 2022 Date of test : 29 March 2022
Specimen no. 220315-2211-001 220315-2211-002
DN (mm) 80 100
Measured mean value 200 220
Outside diameter of flange
(mm) .
Requirement 198 to 202 218 to 222
Measured mean value 160 180
Diameter of bolt circle (mm)
Requirement 159 to 161 179 to 181
Measured mean value 18.46 & 8 18.43 & 8
Diameter of bolt hole &
Bolts number (mm & no.)
Requirement 1810 19& 8 18t019& 8
Measured mean value 20.15 21.35
Flange thickness (mm)
Requirement 18.5t021.5 20.51023.5
Remark(s) :

1. Test results relate only to the specimen tested.
2. Test results of sample comply with the requirement of BS 1212 : Part 1 : 1990 Section 3 (effect of measurement uncertainty has not

been taken into account).
3. This page no. 1A of this test report supersedes page no. 1 of the previous test report of Castco LRN : 220315-2211 issued on 07

April 2022 with amendment : "Test results of 220315-2211-003" has been removed due to customer request.

Checked by : istant Technical Manager Senior Manager

FU HO MAN OL
Certified by : \ W /7 ]\/\?\IONG KA MAN

Form no. : BC_FLOAT VALVE_DIM_BS1212-1-1990_T_dd_20/06/2020
F BB HEEEH33ESH F .8 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.

A B EAs30 583 £ 9.0 148 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
F B & #& 2 & # 29A % - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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Test Report

B0
Float Operated Valves - Hydraulic Pressure and Shut-off Pressure ng Centre Limited
(BS 1212 : Part 1 : 1990 Appendix A)

Date of issue : 21 October 2022
Page 2A of 3 page(s) Castco LRN : 220315-2211

Details as supplied by customer

Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -
Address : Flat A1, 4/F., Galaxy Faciory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : WSD GA application of "Valvulas CT" 316 Stainless Steel Body Ball Float Valve

Sample description : 316 Stainless Steel Body Ball Float Valve

Nominal pressure (PN) : 16 .

Manufacturer : GENWEC WASHROOM S. L.

Brand name : Valvulas CT

Body marking : CT AISI 316L

Model no. : 200B-RPH

Origin : Spain

Sample submitted by : Gate Way Valve & Fitting Ltd.

Laboratory test results

Date of sample received : 15 March 2022 Date of test : 29 to 30 March 2022
Specimen no. 220315-2211-001 220315-2211-002
DN (mm) 80 100

_A. Hydraulic Pressure Test (BS 1212 : Part 1 : 1990 Clause 24.1)

Apply-pressure (bar) 20 20

Maintain period (min) 15 15
Observation No leakage was observed No leakage was observed
Requirement Without leaking or sweating

B. Shut-off Pressure Test (BS 1212 : Part 1 : 1990 Clause 24.2)

Apply pressure (bar) 14 14
Observation No leakage was observed No leakage was observed
Requirement Shall not leak

Remark(s) :

1. Test results relate only to the specimen tested.

2. Test results of sample comply with the requirement of BS 1212 : Part 1 : 1990 Clause 24 (effect of measurement uncertainty has not
been taken into account).

3. This page no. 2A of this test report supersedes page no. 2 of the previous test report of Castco LRN : 220315-2211 issued on 07
April 2022 with amendment : "Test results of 220315-2211-003" has been removed due to customer request.

- MAN OL WONG KA MAN
Checked by : Filsimll-‘le%calh(anager Certified by : \\’\ \JO] \ Senior Manager

Form no. ;: BC_FLOAT VALVE HYD_BS1212-1-1990_T _dd 20/06/2020
ra A SR EA 333G U g4 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.

ok B EA30EH E .0 14 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
F & B 8B 5 2 # 29A % - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk



T
N
Y
?\\;

G SN - I A
CASTCO TESTING CENTRE LIMITED

Test Report l(/v

Float Operated Valves - Dimensions Check
(BS 1212 : Part 1 : 1990 Section 3)

Date of issue : 21 October 2022
Page 3A of 3 page(s) Castco LRN : 220315-2211

Appendix A

220315-2211-002

Remark(s) :
1. This page no. 3A of this test report supersedes page no. 3 of the previous test report of Castco LRN : 220315-2211 issued on 07

April 2022 with amendment : "Product photo of 220315-2211-003" has been removed due to customer request.

End of Report

Form no. : BC_FLOAT VALVE _DIM_BS§1212-1-1990_T_dd_20/06/2020

BB B R EH 33 RAFA P 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
BB BEEEEI0EH E P14 - 1/F Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
F B B # & & # 29A 3 - 20A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco:com.hk
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% BHEREWN 33;}% 33, On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333 d
HEBHERLSE29A%  20A, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 3@ ERTIFIED C&ﬁ_lxg

E-mail: info@castco.com.hk Website: www.castco.com.hk — TesT
21 0CY 2023
U HO MAN
TeSt Rep ort Assistant Technical Manager
Chemical Analysis of Steel Cerio Tosting Centre Limited
Date of issue:  01-04-2022 Specimen No.: CHEM-220321-2020-001
Page 1 of 2 Castco LRN: 220321-2020

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA application of "Valvulas CT" 316 Stainless Steel Body Ball Float Valve
Contract No. : --

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : -

Sample Description : DN80 316 Stainless Steel Body Ball Float Valve (Body)
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4401 (316)
Specimen No. : 220315-2211-001

Sample Identification No.: --/Model No. : 200B-RPH / Origin : Spain
Manufacturer : GENWEC WASHROOM S.L. / Brand name: Valvulas CT

Test Method(s):~
1 BSENISO 15350 :2010

2)  ST-Multi-1(ICP-OES)
3 BS ENISO 15351:2010

Remark(s):
1. Test results only relate to the specimen tested.

Checked by : Approved Signatory : " ‘j\

Lau H1u Yat i theng Chi Fail ~—~—wo

Assistant Technical Manager Senior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written appraval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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F 58 48 % B #5339 33, On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333 :
£ B %A #2943  29A, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 838CERTIFIED GEERE .0

E-mail: info@castco.com.hk  Website: www.castco.com.hk ~ TEST
Test Report : IL*’
Chemical Analysis of Steel €550 Tosting Centre Limised

Date of issue: 01-04-2022 Specimen No.: CHEM-220321-2020-001
Page 2 of 2 Castco LRN: 220321-2020
Laboratory test details
Date of Request Confirmed: 18-03-2022 Date of Received by Lab.: 18-03-2022
Testing Period: 23-03-2022 to 28-03-2022

Chemical Analysis Result
Y Total Carbon Content C% 0.018
D Total Sulfur Content S % 0.0012
? Chromium Cr% 17.68
? Manganese Mn % 1.47
2 Molybdenum Mo % 2.14
? Nickel Ni % 10.49
? Phosphorus P% 0.028
2 Siticon Si % 0391
¥ Nitrogen N % 0.034

End of Report

Form No.: CHM Steel-{ T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Appendix A

Caxticd Testing Centre Limised

Summary of Chemical Analysis of Steel
Date of issue:  01-04-2022 Specimen No.: CHEM-220321-2020-001
Page 1 of 1 Castco LRN: 220321-2020
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA application of "Valvulas CT" 316 Stainless Steel Body Ball Float Valve
Contract No.: --
Customer's Ref. No.: -
Date of Received by Lab.:  18-03-2022 Testing Period: 23-03-2022 to 28-03-2022
Castco LRN: 220321-2020
Sample Description : DN80 316 Stainless Steel Body Ball Float

P pHon - Valve (Body)
Specimen No. : 220315-2211-001
Sample Identification No.: --/ Model No. : 200B-RPH / Origin : Spain
GENWEC WASHROOM S.L. / Brand
Manufacturer :
name; Valvulas CT

Specification: BS EN 10088-1:2014, Table 2, Test Results Within / Exceed
Grade 1.4401 (316) limit
Carbon C 0.07 max. % 0.018 Within limit
Sulfur S 0.0I5max. % 0.0012 Within limit
Chromium Cr 16.5t0 185 % 17.68 Within limit
Manganese Mn 2.00 max. % 1.47 Within limit
Molybdenum Mo 200to250 % 2.14 Within limit
[Nickel Ni 10.0to 13.0 % 10.49 Within limit
Phosphorus P 0.045 max. % 0.028 Within limit
Silicon Si 1.00 max. % 0.391 Within limit
Nitrogen N 0.10 max. % 0.034 Within limit
Remark(s):

1. Testresults only relate to the specimen tested.
II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade 1.4401
(316).

HBH SR EHI3ESM P L 6HE . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
FHBHREEHI0EY E+ 0 14 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
A % B % 22 4 # 29A % - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2507 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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F A B S U EA33% 33, On Kui Steet, Fanling, Hong Kong.  Tel: 2597 8333
LN e - z . . n T
£ B 32 H29A%  29A, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 830 ERTIFIED A a0

E-mail: inffo@castco.com.hk  Website: www.castco.com.hk TEST
21 ocf 2033,
HO MAN
Test Rep ort ‘Assistant Technical Manager
Chemical Analysis of Steel Cz5ic0 Testing Centre Limited
Date of issue:  01-04-2022 Specimen No.: CHEM-220321-2021-001
Page 1 of 2 Castco LRN: 220321-2021

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA application of "Valvulas CT" 316 Stainless Steel Body Ball Float Valve
Contract No. : --

Customer's Ref. No. : -

Sanple details as supplied by customer

Date Sampled : -

Sample Description : DN80 316 Stainless Steel Body Ball Float Valve (Piston)
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4401 (316)
Specimen No. : 220315-2211-001

Sample Tdentification No. : --/ Model No. : 200B-RFH / Origin : Spain
Manufacturer : GENWEC WASHROOM S,L. / Brand name: Valvulas CT

Test Method(s):-
1) BS ENISO 15350:2010

2 ST-Multi-1(ICP-OES)
3 BS ENISO 15351: 2010

Remark(s):
1. Test results only relate to the specimen tested.

Checked by : ; Approved Signatory : _,)\

Lau Hiu Yat Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of aceredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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E-mail: info@castco.com.hk

Date of issue: 01-04-2022
Page 2 of 2
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CASTCO TESTING CENTRE LIMITED

Tel : 2597 8333 n

Fax: 2597 889 ERTIFIED CQRYs s
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Exzico lesting Centre Lamised
Specimen No.: CHEM-220321-2021-001
Castco LRN: 220321-2021

33, On Kui Street, Fanling, Hong Kong.
29A, On Chuen Street, Fanling, Hong Kong.
Website: www.castco.com.hk

Test Report
Chemical Analysis of Steel

Labgratory test details

Date of Request Confirmed: 18-03-2022 Date of Received by Lab.: 18-03-2022
Testing Period: 23-03-2022 to 28-03-2022

Chemical Analysis Result
" Total Carbon Content C% 0.019
D Total Sulfur Content S% 0.0012
2 Chromium Cr% 17.68
2 Manganese Mn % 1.48
2 Molybdenum Mo % 2.13
% Nickel Ni % 10.50
? Phosphorus P % 0.028
» Silicon Si % 0.393
% Nitrogen N % 0.034

End of Report

Form Na : CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.

This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Ap pendlx A 'Céstee"i‘aﬁiag Centre Limica

Summary of Chemical Analysis of Steel
Date of issue:  01-04-2022 Specimen No.: CHEM-220321-2021-001
Page 1 of { Castco LRN: 220321-2021
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA application of "Valvulas CT" 316 Stainless Steel Body Ball Float Valve
Contract No.: -
Customer's Ref. No.: -
Date of Received by Lab.:  18-03-2022 Testing Period: 23-03-2022 to 28-03-2022
[Castco LRN: 220321-2021
Sample Description - DNB8O0 316 Stainless Steel Body Ball Float

P P ' Valve (Piston)
Specimen No. : 220315-2211-001
Sample Identification No.: -- / Model No. : 200B-RPH / Origin : Spain
GENWEC WASHROOM S.L./ Brand
Manufacturer :
name: Valvulas CT

Specification: BS EN 10088-1:2014, Table 2, Test Results Within / Exceed
Grade 1.4401 (316) limit
Carbon C 0.07 max. % 0.019 Within limit
Sulfur S 0.015max. % 0.0012 Within limit
Chromium Cr 165t018.5 % 17.68 Within limit
Manganese Mn 2,00 max. % 1.48 ! Within limit
Molybdenum Mo 2.00t02.50 % 2.13 Within limit
Nickel Ni 1000130 % 10.50 Within limit
Phosphorus P 0.045max. % 0.028 Within limit
Silicon Si 1.00 max. % 0.393 Within limit
Nitrogen N 0.10 max. % 0.034 Within limit
Remark(s):

I. Testresults only relate to the specimen tested.
II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade 1.4401

(316).

FHH R REH3395EFH P64 .« 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
EBBHEEEIOEYE S 14 - 1/F Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
£ % ¥ ¥ 3 & f§ 29A ¥ - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@casico.com.hk Website: www.castco.com.hk
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% kb & 2 B #4333 33, On Kui Street, Fanling, Hong Kong.  Tel : 2597 8333 g
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21 OCK 202y Ho MaN
Test Repo rt Assistant Technical Manager
Chemical Analysis of Steel o0 Tosting Centre Limited
Date of issue:  01-04-2022 Specimen No.: CHEM-220321-2022-001
Page 1 of 2 Castco LRN: 220321-2022
Details as supplied by customer
Name of Customer : Gate Way Valve & Fitting Limited
Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA application of "Valvulas CT" 316 Stainless Steel Body Ball Float Valve
Contract No. : -

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : -

Sample Description : DN80 316 Stainless Steel Body Ball Float Valve (Lever)
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4401 (316)
Specimen No. : 220315-2211-001

Sample Tdentification No.: --/Model No. : 200B-RPH / Origin : Spain
Manufacturer : GENWEC WASHROOM S.L. / Brand name: Valvulas CT

Test Method(s):-

1) BSENISO 15350 :2010
2)  ST-Multi-1(ICP-OES)

3) BS ENISO 15351:2010

Remark(s):
1. Test results only relate to the specimen tested.

} .
\
Checked by : ' Approved Signatory : ‘—)K

I
Lau Hig Yat Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHIM Stee!-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without writien approval from this laboratory. Only the eriginal copy or the laboratory's certified true copy is valid.
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Test Report
Chemical Analysis of Steel Cixtoo Testing Centre Limised

Date of issue: 01-04-2022 Specimen No.: CHEM-220321-2022-001
Page 2 0f 2 Castco LRN: 220321-2022
Laboratory test details
Date of Request Confirmed: 18-03-2022 Date of Received by Lab.: 18-03-2022
Testing Period: 23-03-2022 to 28-03-2022

Chemical Analysis Result
Y Total Carbon Content C% 0.020
Y Total Sulfur Content S % 0.0015
2 Chromium Cr% 17.31
? Manganese Mn % 1.44
2 Molybdenum Mo % 2.08
? Nickel Ni % 10.24
) Phosphorus P % 0.028
* Silicon Si % 0396
» Nitrogen N% 0.033

End of Report

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.

This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Appendix A Cantzo Testing Centre Limized

Summary of Chemical Analysis of Steel
Date of issue:  01-04-2022 Specimen No.: CHEM-220321-2022-001
Page 1 of 1 Castco LRN: 220321-2022
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA application of "Valvulas CT" 316 Stainless Steel Body Ball Float Valve
Contract No.: -~
Customer's Ref. No.: -
Date of Received by Lab.:  18-03-2022 Testing Period: 23-03-2022 to 28-03-2022
Castco LRN: 220321-2022
Sample Descrintion : DN80 316 Stainless Steel Body Ball Float

P pHom - Valve (Lever)
Specimen No. : 220315-2211-001
Sample Identification No.: -- / Model No. : 200B-RPH / Origin : Spain
GENWEC WASHROOM S.L./ Brand
Manufacturer :
name: Valvulas CT

Specification: BS EN 10088-1:2014, Table 2, Test Results Within / Exceed
Grade 1.4401 (316) limit
Carbon Cc 0.07 max. % 0.020 Within limit
Sulfur S 0.015max. % 0.0015 Within limit
Chromium Cr 16510185 % 17.31 Within limit
Manganese Mn 2.00 max. % 1.44 Within limit
Molybdenum Mo 2.00t02.50 % 2.08 Within limit
Nickel Ni 10.0to 13.0 % 10.24 Within limit
Phosphorus P 0.045 max. % 0.028 Within limit
Silicon Si 1.00 max. % 0.396 Within limit
Nitrogen N 0.10 max. % 0.033 Within fimit
Remark(s):

I. Testresults only relate to the specimen tested.
II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade 1.4401
(316).

HFRHBREHIIREH P Qg . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
FEADHBBREH0MEN Ed S 142 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
£ B B ¥ 2 & # 29A 3+ 29A, On Chuen Street, Fanling, Hang Kong.
Tel: 2597 8333 Fax: 2597 8309 E-mail: info@castco.com.hk Website: www.castco.com.hk
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E-mail; info@castco.com.hk Website: www.castco.com.hk TEST
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Test Report ‘Assistant Technical Manager
Chemical Analysis of Steel Exrito Hesting Centre Limited
Date of issue:  01-04-2022 Specimen No.: CHEM-220321-2024-001
Page 1 of 2 Castco LRN: 220321-2024

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA application of "Valvulas CT" 316 Stainless Steel Body Ball Float Valve
Contract No. : --

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : --

Sample Description : DN100 316 Stainless Steel Body Ball Float Valve (Body)
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4401 (316)
Specimen No. : 220315-2211-002

Sample Identification No. : -- / Model No. : 200B-RPH / Origin : Spain
Manufacturer : GENWEC WASHROOM S.L. / Brand name: Valvulas CT

Test Method(s):-

1) BSENISO 153502010
2)  ST-Multi-1(ICP-OES)

3) BS ENISO 15351:2010

Remark(s):
1. Test results only relate to the specimen tested.

\./ |
Checked by : b Approved Signatory :
Lau Hiu Yat Cheng Chi Fai
Assistant Technical Manager Senior Manager

Form No.. CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratary activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory’s certified true copy is valid.
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Test Report »
Chemical Analysis of Steel Caties Testing Cenire Limited
Date of issue: 01-04-2022 Specimen No.: CHEM-220321-2024-001
Page 2 of 2 Castco LRN: 220321-2024
Laboratory test details
Date of Request Confirmed: 18-03-2022 Date of Received by Lab.: 18-03-2022
Testing Period: 23-03-2022 to 28-03-2022
Chemical Analysis Result
" Total Carbon Content C% 0.017
" Total Sulfur Content S % 0.0039
2 Chromium Cr% 17.26
2 Manganese Mn % 1.44
? Molybdenum Mo % 2.04
? Nickel Ni % 10.24
? Phosphorus P% 0.028
? silicon Si % 0.404
% Nitrogen N % 0.034

End of Report

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Summary of Chemical Analysis of Ste
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PDate of issue:
Page 1 of 1
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€300 Testing Centre Limited
el
Specimen No.: CHEM-220321-2024-001
Castco LRN: 220321-2024

Name of Customer: Gate Way Valve & Fitting Limited

Job Title: WSD GA application of "Valvulas C " 316 Stainless Steel Body Ball Float Valve
Contract No.: -
Customet's Ref. No.: --
Date of Received by Lab.: ~ 18-03-2022 Testing Period: 23-03-2022 to 28-03-2022
Castco LRN: 220321-2024
Sample Description : DN100 316 Stainless Steel Body Ball Float
P phot: Valve (Body)
Specimen No. : 220315-2211-002
Sample Identification No.: -/ Model No. : 200B-RPH / Origin : Spain
GENWEC WASHROOM S.L./ Brand
Manufacturer
name: Valvulas CT
Specification: BS EN 10088-1:20 14, Table 2, Test Result Within / Exceed
Grade 1.4401 (316) esuls limit
Carbon C 0.07max. % 0.017 | Within limit
Sulfur S 0.015max. % 0.0039 | Within limit
Chromium Cr 16510185 % 17.26 | Within limit
Manganese Mn 2.00 max. % 1.44 Within limit
Molybdenum Mo 20010250 % 2.04 Within limit
Nickel Ni 10.0t0 13.0 % 10.24 Within limit
Phosphorus P 0.045max. % 0.028 Within Jimit
Silicon Si 1.00 max. % 0.404 | Within limit
Nitrogen N 0.10max. % 0.034 | Within limit
Remark(s):
I Test results only relate to the specimen tested.

BB B REHBRAAF
EAREEEHEORHEPSIER
& & B B % & # 29A% -
Tel: 2597 8333 Fax: 25697 8399 E-

2 6 . 6/F, Techno Centre, 3
. 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling,

29A, On
mail: info@castco.com.hk

IL Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade 1.4401

(316).

3, On Kui Sireet, Fanling, Hong Kong.
Hong Kong.
et, Fanling, Hong Kong.
Website: www.castco.com.hk
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Test Report Assistant Technical Manager
Chemical Analysis of Steel €520 "Testing Centre Limised
Date of issue:  01-04-2022 Specimen No.: CHEM-220321-2025-001
Page 1 of 2 Castco LRN: 220321-2025

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Sireet, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA application of "Valvulas CT" 316 Stainless Steel Body Ball Float Valve
Contract No. : -

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : -

Sample Description : DN100 316 Stainless Steel Body Ball Float Valve (Piston)
. Specification : BS EN 10088-1:2014, Table 2, Grade 1.4401 (316)

Specimen No. : 220315-2211-002

Sample Identification No. : --/Model No. : 200B-RPH / Origin : Spain
Manufacturer : GENWEC WASHROOM S.L. / Brand name: Valvulas CT

Test Method(s):-
1) BSENISO 15350 :2010

2)  ST-Multi-1(ICP-OES)
3) BSENISO 15351: 2010

Remark(s):
1. Test results only relate to the specimen tested.

\ I
Checked by : 4/ Approved Signatory :

Lau Hiu Yat ' Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced cxcept in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Test Report (1#

Chemical Analysis of Steel

Date of issue: 01-04-2022 Specimen No.: CHEM-220321-2025-001
Page 2 of 2 Castco LRN: 220321-2025
Laboratory test details
Date of Request Confirmed: 18-03-2022 Date of Received by Lab.: 18-03-2022
Testing Period: 23-03-2022 to 28-03-2022

Chemical Analysis Result
Y Total Carbon Content C% 0.047
" Total Sulfur Content S % 0.0043
? Chromium Cr% 17.04
P Manganese Mn % 141
? Molybdenum Mo % 2.06
? Nickel Ni % 10.07
? Phosphorus P % 0.028
? Silicon Si% 0.400
? Nitrogen N% 0.034

End of Report

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, withont written approval from this labozatory. Only the original copy or the labaratory's certified true copy is valid.
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Appendix A l(/

Summary of Chemical Analysis of Steel
Date of issue:  01-04-2022 Specimen No.: CHEM-220321-2025-001
Page 1 of | Castco LRN: 220321-2025
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA application of "Valvulas CT" 316 Stainless Steel Body Ball Float Valve
Contract No.: -
Customer's Ref. No.: -~
Date of Received by Lab.:  18-03-2022 Testing Period: 23-03-2022 to 28-03-2022
Castco LRN: 220321-2025
Samole Descrintion - DN100 316 Stainless Steel Body Ball Float

P pron - Valve (Piston)
Specimen No. : 220315-2211-002
Sample Identification No.: -- / Model No. : 200B-RPH / Origin : Spain
GENWEC WASHROOM S.L./ Brand
Manufacturer :
name: Valvulas CT

Specification: BS EN 10088-1:2014, Table 2, Test Results Within / Exceed
Grade 1.4401 (316) st Timit
Carbon C 0.07 max. % 0.047 Within limit
Sulfur S 0.0ISmax. % 0.0043 Within limit
Chromium Cr 16.5t018.5 % 17.04 Within limit
Manganese Mn 2.00 max. % 141 Within limit
Molybdenum Mo  2.00t0250 % 2.06 Within limit
Nickel Ni 100t013.0 % 10.07 Within limit
Phosphorus P 0.045 max. % 0.028 Within limit
Silicon Si 1.00 max. % 0.400 Within limit
Nitrogen N 0.10 max. % 0.034 Within limit
Rermark(s):

I.  Test results only relate to the specimen tested.
II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade 1.4401
(316).

%k #4 B #4733 3518 H oL 648 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
HHEMBEREEEIORYME P L LHE « 1/F SunlLing Plaza, 30, On Kui Street, Fanling, Hong Kong.
F & B B 2 A # 29A %I - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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E-mail: info@castco.com.hk Website: www.castco.caom.hk X
FU HO MAN
Test Repor t ‘ Assistant Technical Manager
Chemical Analysis of Steel €520 Testing Centre Limited
Date of issue:  01-04-2022 Specimen No.: CHEM-220321-2026-001
Page 1 of 2 Castco LRN: 220321-2026
Details as supplied by customer
Name of Customer : Gate Way Valve & Fitting Limited
Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA application of "Valvulas CT" 316 Stainless Steel Body Ball Float Valve
Contract No. : --
Customer's Ref. No. : -
Sample details as supplied by customer
Date Sampled : -~
Sample Description : DNI100 316 Stainless Steel Body Ball Float Valve (Lever)
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4401 (316)
Specimen No. : 220315-2211-002
Sample Identification No, : --/ Model No. : 200B-RPH / Origin : Spain
Manufacturer : GENWEC WASHROOM S.L. / Brand name: Valvulas CT
Test Method(s).-
1 BSENISO 15350: 2010
2)  ST-Multi-1(TICP-OES)
3) BS ENISO 15351:2010
Remark(s):
1. Test results only relate to the specimen tested.
\ il
Checked by : |l Approved Signatory :
Lau Hiu Yat ; Cheng Chi Fai
Assistant Technical Manager ) Senior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Test Report (‘,
Chemical Analysis of Steel

Date of issue: 01-04-2022 Specimen No.: CHEM-220321-2026-001

Page 2 of 2 Castco LRN: 220321-2026

Laboratory test details

Date of Request Confirmed: 18-03-2022 Date of Received by Lab.: 18-03-2022

Testing Period: 23-03-2022 to 28-03-2022

Chemical Analysis Result

Y Total Carbon Content C% 0.018

Y Total Sulfur Content S% 0.0025

? Chromium Cr % 17.34

? Manganese Mn % 1.44

2 Molybdenum Mo % 2.09

? Nickel Ni % 10.25

? Phosphorus P% 0.028

? gilicon Si % 0398

) Nitrogen N % 0.033

End of Report
Farm No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Appendix A
Summary of Chemical Analysis of Steel

Date of issue:  01-04-2022 Specimen No.: CHEM-220321-2026-001
Page 1 of 1 Castco LRN: 220321-2026
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA application of "Valvulas CT" 316 Stainless Steel Body Ball Float Valve
Contract No.: --
Customer's Ref. No.: -
Date of Received by Lab.:  18-03-2022 Testing Period: 23-03-2022 to 28-03-2022
Castco LRN: 220321-2026
Sample Description : DN100 316 Stainless Steel Body Ball Float

P PHOR - Valve (Lever)
Specimen No. : 220315-2211-002
Sample Identification No.: -~/ Model No. : 200B-RPH / Origin : Spain

GENWEC WASHROOM S.L. / Brand

Mamifaciuret : name: Valvulas CT
Specification: BS EN [0088-1 12014, Table 2, Test Results | Within / Exceed
Grade 1.4401 (316) limit
Carbon C 0.07 max. % 0.018 Within limit
Sulfur S 0.015max. % 0.0025 Within limit
Chromium Cr 16.5t018.5 % 17.34 Within limit
Manganese Mn 2.00 max. % 1.44 Within limit
Molybdenum Mo  2.00t02.50 % 2.09 Within limit
Nickel Ni 10.0t013.0 % 10.25 Within limit
Phosphorus P 0.045 max. % 0.028 Within limit
Silicon Si 1.00 max. % 0.398 Within limit
itrogen N 0.10 max. % 0.033 Within limit

Remark(s):
I Testresults only relate to the specimen tested.
IL Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade 1.4401

(16).

& whby 4 3 B #7133 38454 L 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
FBHHREH30MHE PO 1M - 1/F, Sunling Plaza, 30, On Kui Street, Fanling, Hong Kong.
A & B % 2 A& # 29A %% c 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Websile: www.castco.com.hk -



